
 

 

 

 
 

 

 

 

 

Evaluation of City of Lapeer 
Wastewater Treatment Plant 
(WWTP) Site 
 
Lapeer County, MI 
 

 
 
 
  

Project number: 60570635 

 

 

December 21, 2018 

 



  
  

  
  

Project number: 60570635 
 

 
      
 

AECOM 
 

 

 

Prepared for: 

    
Stephanie Kammer 
Michigan Department of Environmental Quality 
Water Resources Division 
Constitution Hall, 1st Floor, South Tower 
525 West Allegan Street 
PO Box 30242 
Lansing, Michigan  48909 

 

Prepared by: 

 

AECOM 

3950 Sparks Drive Southeast 

Grand Rapids, Michigan  49546 

USA 

aecom.com 

  

  

 

 

 

 

 

Copyright © 2018 by AECOM 

All rights reserved. No part of this copyrighted work may be reproduced, distributed, or transmitted in any 
[...]
the sludge is squeezed between the two porous belts.  The biosolids progress through rollers with 

decreasing diameters, which increase the pressure.  The final dewatered cake is removed from the belts 

by scraper blades.  

Plate and Frame Press Dewatering – Pressure filter presses have been used to dewater solids since 

the mid-1800s, however, only since 1970 has the plate and frame press become more popular by 

becoming less labor-intensive and more automated.  The pressure filter press can produce biosolids with 

solid content between 35 to 45 percent.  The main disadvantage is the capital cost, the high quantities of 

conditioning chemicals, and periodic adherence of cake to filter medium that requires manual removal.  

When cake solids with solid content higher than 35 percent are needed, the pressure filter press may be 

a cost-effective dewatering process.  Today fewer filter presses are used compared to other dewatering 

devices such as centrifuges vacuum filters, and belt presses.  

Vacuum Filters Dewatering – Vacuum filters can achieve biosolids with 12 to 22 percent solids content.  

Vacuum filters typically are composed of a rotating drum submerged in a vat of biosolids that apply a 

vacuum from within the drum.  The vacuum draws water into the drum, leaving the biosolids cake on the 

outer drum filter medium. The dewatered biosolids are scraped off the filter.  Many of the vacuum filters 

are being replaced by centrifuges, belt filter presses, and in some cases even by pressure filter presses.  

Lagoons – Drying lagoons can be used as a substitute for drying beds for the dewatering of digested 

sludge.  The drying lagoons are not suitable for the dewatering of untreated sludge, limed sludge, or 

sludges with a high strength supernatant because of their odor.  Unconditioned digested biosolids are 

discharged into the lagoon in an even distribution at a depth that ranges between 2.5 to 4 feet (ft).  

Evaporation is the prime mechanisms for dewatering.   The biosolids are removed mechanically and have 

a typical solid content of 25 to 30 percent.  The cycle time for lagoons varies from several months to 

several years.  Typically the biosolids are pumped into the lagoon for 18 months and rest for 6 months. A 



 

 
      
 

AECOM 
10 

 

minimum of two lagoons is always used in order to ensure storage during cleaning, maintenance, or 

emergency conditions.  

4.6 Disposal  

In order to meet regulatory requirements that protect human and environmental health, facilitate handling, 

and reduce disposal costs, the majority of biosolids undergo additional treatment at the POTW as 

described above prior to disposal.  Biosolids that are intended to be land applied or used as compost 

have to meet regulatory requirements for pathogens, vector attraction reduction, and metal content.   

Heat Drying and Pelletizing – Heat drying involves the application of heat to evaporate water and to 

reduce the moisture content of biosolids below what is achieved by conventional dewatering methods.  

Active or passive dryers are used to remove moisture from the biosolids during the heat drying process.  

Sometimes solar drying is used. The heat drying process removes pathogens and eliminates a large 

percentage of the moisture, which significantly reduces the volume of the biosolids. Heat-dried biosolids 

from the secondary treatment do not generally have odors when stored dried, where those from the 

primary treatment typically do.  The advantages of heat drying include the reduced biosolids 

transportation cost, pathogen reduction, and improved storage capacity. Active heat dryers are 

convection, conduction, radiation, or a combination of both.  Indirect dryers are designed in either a 

horizontal or vertical configuration.  The heat dried biosolids are sometimes formed into pellets.  The 

biosolids that have been processed using heat drying processes are very dry and could save significantly 

on transportation costs.  As a result, the heat drying and pelletizing of biosolids is typically the process of 

choice for urban communities where there are significant distances to agricultural lands. 

Incineration – Incineration of the sludge is the total conversion of organic solids to primarily carbon 

dioxide, water, and ash. The advantages of incineration are maximum volume reduction, reduction of 

pathogens and toxic compounds, and energy recovery potential.  The disadvantages of incineration 

include high capital and operating cost, skilled operators are required, emission to the air, and potential of 

the resulting ash sometimes to be classified as hazardous depending on the characteristics.  Incineration 

is typically used by medium and large size POTWs that have limited disposal options.  Typical dewatered 

and untreated sludges are used for incineration and usually are not stabilized prior to incineration.     

Landfill – Landfill disposal of biosolids is typically done at landfills that accept stabilized and unstabilized 

municipal solids that are defined as a monofill or at landfills that accept only municipal solid waste. The 

design and operation of a monofil are regulated by U.S. EPA under Subpart C of 40 of the Code of 

Federal Regulations (CFR) Part 503, and the design and operations of a codisposal landfill are regulated 

by US EPA under 40 CFR Part 258.  The most common disposal of sludge is done at landfills regulated 

under 40 CFR Part 503. 

Land Application – Land application of biosolids is defined as the spreading of biosolids on or just below 

the soil surface.  Biosolids may be applied to agricultural lands, forests, large disturbed areas such as 

mine reclamation sites, parks, golf courses, and dedicated land disposal sites.  The land application of 

biosolids is in many cases is less expensive than other disposal methods.  The increased cost of 

disposal, for example to a landfill, makes the land application of biosolids a good alternative for disposal. 

A 1997 nationwide survey performed by USEPA recorded that 54 percent of POTWs were practicing 

beneficial use of biosolids by land application.   

Municipal biosolids are regulated at the federal level under 405(d) of the Clean Water Act.  In 1993, Title 

40 CFR, Part 503 “The Standards for the Use or Disposal of Sewage Sludge” was published.  This 

document lists the requirements that have to be met before the biosolids can be beneficially used.  The 

regulations establish two levels of quality for heavy metal concentrations known as Pollutant Ceiling 

Concentrations and Pollutant Concentrations which are given in tables as cumulative pollutant loading 

rate, monthly average concentration, and annual pollutant loading rates.  In order for the biosolids to be 

land applied they must meet pollutant Ceiling Concentrations, Pollutant Concentrations limits, and loading 

rates for nitrogen.  The pathogen reduction requirements for surface disposal and application for biosolids 

are divided into two classes of pathogen reduction as Class A and Class B.  



 

 
      
 

AECOM 
11 

 

 Class A – Disposal of biosolids for the application to land, lawns, or home gardens must meet Class 

A pathogen reduction.  Class A biosolids have to meet fecal coliform and Salmonella sp. densities.  

In addition to the density requirement, the Class A biosolids have also need to achieve a 

time/temperature guidance, alkaline treatment, prior testing for enteric virus/viable helminth ova, or 

biosolids have been treated by processes to reduce pathogens or equivalent processes further.   

 Class B – Class B pathogen requirements are the minimum level of pathogen reduction for land 

application and surface disposal.  When biosolids are disposed and covered daily, they do not need 

to meet Class B requirements.  However, biosolids that do not meet the quality of Class B cannot be 

land applied.  Class B biosolids pathogen requirements are met if 1) treatment by processes that 

significantly reduces the pathogens, or equivalent processes are used, or 2) if at least seven 

samples collected at the time of use or disposal are analyzed for fecal coliforms during each 

monitoring period and meet the regulatory criteria. 

Pathogen treatment processes that could significantly reduce pathogens are aerobic digestion, air drying, 

anaerobic digestion, composting, lime stabilization, heat drying, thermophilic aerobic digestion, beta, and 

gamma-ray irradiation.  

Vector-attraction reduction requirements are needed to reduce the potential for spreading of infectious 

disease agents by vectors such as flies, rodents, and birds.  Treatment methods that can be used to 

minimize vector-attraction are Aerobic digestion, anaerobic digestion, aerobic processes, alkaline 

stabilization, and drying.  The methods used for land application of biosolids can also affect vector-

attraction.  These methods include injection, incorporation, daily cover, and alkaline treatment which are 

described in more detail below. 

Injection – Liquid biosolids are injected beneath the surface with no significant amount of solids present 

on the surface after 1 hour.  Class A for pathogen reduction must be injected within 8 hours after it was 

discharged from the pathogen reduction process.   

Incorporation – Biosolids that are land applied on the surface of the land should be incorporated into the 

soil within six (6) hours of application.  Class A biosolids that are land applied to the surface must be 

applied within eight (8) hours after the discharge from the pathogen reduction process.  

Daily Cover – Biosolids that are applied on the land surface should be covered with soil or other material 

at the end of each operating day.   



 

 
      
 

AECOM 
12 

 

5. City of Lapeer WWTP 

The WWTP shown in Figure 1 is the current Wastewater Treatment Plant for the City of Lapeer.  The 

WWTP was initially constructed in 1957 and consisted of two primary clarifiers, high rate trickling filter, 

two final clarifiers, and two anaerobic digesters.  Modifications to the WWTP were performed in 1985 to 

provide an average design capacity of 1.85 MGD.  The modified plant converted the primary clarifiers to 

retention/equalization basins.  A new 450,000-gallon retention basin and two oxidation ditches were also 

constructed.  The original final clarifiers are still in use.  Sand filters were added to provide tertiary 

treatment.  Finally, the anaerobic digesters were converted to aerobic digesters.  In 1993, the average 

design capacity was increased to 2.3 MGD, based on an evaluation of the WWTP. 

The WWTP has been operated at an average design flow capacity of 2.3 MGD since 1993.  The 

wastewater enters the WWTP through a lift station consisting of four sewage screw pumps.  The 

wastewater is further advanced through a screen and grit facility to remove any large debris, after which 

the wastewater flows to the equalization tanks and retention basin, and then passes through to one of the 

two oxidation ditches.  The oxidation ditch is a modified activated sludge process, which provides 

thoroughly mixed long-term aeration to maintain biomass that oxidizes carbonaceous materials and 

nitrifies ammonia.  Solids are settled out in the final clarifiers.  The suspended solids removed in the 

settling tanks are either recycled to the oxidation ditches or sent to the solids handling process as waste 

activated sludge.  The wastewater from the secondary settling tanks is filtered through rapid sand filters 

and chlorinated in the chlorine contact tank for disinfection purposes before discharge to the South 

Branch of the Flint River.  The Waste Activated Sludge is thickened via centrifuge before storage and land 

application.  Sludge drying beds are also available for on-site emergency stand-by dewatering.  In 2014, 

further improvements were done to the WWTP of some bypass pumping stations and the addition of 

Phosphorous Selector Tanks.  During normal operation the influent and return activated sludge gravity 

flow into the chambers for anoxic treatment before going to the oxidation ditches.  Two submersible 

mixers are used to keep all of the contents in anaerobic suspension.  Historical and more recent WWTP 

Process Diagrams can be found in Appendix A.    



 

 
      
 

AECOM 
13 

 

6. Industrial Pretreatment Program 

POTWs receive industrial wastewaters from various industrial facilities in Michigan.  Pollutants in 

industrial wastewater may be pretreated with similar processes to those of POTWs.  In order to protect 

the POTWs and the environment, the Pretreatment Program requires the industrial users to use treatment 

processes and management practices to reduce or eliminate the discharge of harmful pollutants to 

sanitary sewers.  The Pretreatment Program is one of the significant parts of the CWA National Pollutant 

Discharge Elimination System (NPDES).  The discharge of pollutants from industrial wastewaters to 

POTWs is regulated in Michigan through the Industrial Pretreatment Program (IPP).  The purpose of IPP 

is to: 

1. Regulate the disposal of industrial wastewater into the sanitary wastewater collection system. 

2. Protect the physical structures and safety of operation and maintenance personnel of the wastewater 

collection and treatment system. 

3. Protect the health and safety of the public and the environment.  

4. Comply with pretreatment regulations as required under Federal General Pretreatment Regulations 

and Categorical Standards and local source control ordinances.  

Generally, industrial users are prohibited from discharging wastewater to POTWs if the wastewater would: 

1. Pass through the POTWs untreated, and/or 

2. Interfere with the operation or performance of the POTWs. 

Eight specific restrictions to the discharge of pollutants from industrial wastewaters to the POTWs are: 

1. Pollutants that create a fire or explosion hazard in the POTWs sewer system or at the treatment 

plant. 

2. Pollutants that are corrosive including any discharge with a pH lower than 5.0. 

3. Solid or viscous pollutants in amounts that would obstruct flow in the collection system and treatment 

plant, resulting in interference with operations. 

4. Any pollutant, including oxygen demanding pollutants released in a discharge at a flow rate and/or 

concentration which would cause interference. 

5. Heat in amounts which would inhibit biological activity in the POTW resulting in interference. 

6. Pollutants which result in the presence of toxic gases, vapors, or fumes in a quantity that may cause 

acute worker health and safety problems. 

7. Petroleum oil, non-biodegradable cutting oil, or products of mineral oil origin in amounts that will 

cause pass through or interference. 

8. Trucked or hauled pollutants, except at discharge points designated by the Superintendent. 

6.1 MDEQ IPP PFAS Initiative 

PFAS are regulated by the MDEQ under Part 201, Environmental Remediation, and Part 31, Water 

Resources Protection of the Natural Resource and Environmental Protection Act, Act 451 of 1994, as 

amended and their respective administrative rules, specifically Rule 299.44-299.50 (Generic Cleanup 

Criteria) and Rule 57) (Toxic Substances) of the Michigan Administrative Code.  The Michigan Rule 57 

values or Water Quality Standards are developed to protect humans, wildlife, and aquatic life. The 

applicable (most stringent) Water Quality Standards for PFOS and PFOA are human noncancer values, 

as follows: 

 PFOS: 12 nanograms per liter  (ng/l) or parts per trillion (ppt) for surface waters that are not used for 

drinking water and 11 ng/l for those used as a drinking water source  



 

 
      
 

AECOM 
14 

 

 PFOA: 12,000 ng/l for surface waters that are not used for drinking water and 420 ng/l for those used 

as a drinking water source. 

For NPDES permittees, Part I.C.1.f. requires permittees to prohibit discharges that cause their POTWs to 